]
A
Parts List —
ltem Part Number Part Name Qty Description
1 |BULKO1_PP_P001 Adjuster 1
2 |BULKO1_PP_P002 Front derailleur 1 B
3 |BULKO1_PP_P003 |Derailleur dop 1
4 |BULKO1_PP_P004 Deraileur support 1
5 |BULKO1_PP_P005 |Washer M6 DIN 125 A2 4 |
6 |BULKO1_PP_P006 |Screw M6x25 BNK 104 2
A2
7 |BULKO1_PP_P007 |BSA30-68/73MM 1 [33Nm
8 |BULKO1_PP_P008 |SPD Pedals A520 2 C
9 |BULKO1_PP_P009.1 |Small chain ring 1
10 |BULKO1_PP_P009.2 |Chain wheel 2 1
11 |BULKO1_PP_P010 Crank 1 —
12 |BULKO1_PP_P0O11 Spider 1
13 |BULKO1_PP_P012 Axle 1
14 |BULKO1_PP_PO013 Chainwheel screw 5 |10Nm D
15 |BULKO1_PP_P014 Locknut M6 DIN 985 A2 2 |5Nm
16 |BULKO1_PP_P014 Screw M6x30 DIN 912 A2 | 2 |6Nm
17 |BULKO1_BB_A000 BB welded Bulk v4 1 |
18 |BULKO1_PP_PO015 Bracket clamp 2
19 |BULKO1_PP_PO0O16 Bracket clamp Il 2
20 |BULKO1_PP_PO017 |Screw M6X65 2 |6Nm £
21 |BULKO1_PP_P019 Bearings spacer v2 1
22 |BULKO1_PP_P020 Radial screw 1 |7Nm
23 |BULKO1_PP_P021 Axle screw 1 [33Nm B
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